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MILL TEST CERTIFICATE

SUNHL - 2 ST TY5 SRLHUE 1480

1480 Bukbuzanup-Ro, Songak-Eup, Dangin-Si, Chungna

CF180700141
:HOT ROLLED CARBON STEEL PLATE 22 AL ; Mﬁi e 120190731-PS-008-025
Customer Cerlificale No.
- ASTM A6 FEX Y UNDAI CORPORATION agAx} :2019-08-06
Contractor Date of Issue
s R fnicA Y mismm_%.u_rso
A i W Tersike Tesl Chemical Compostion(ss) 4:%10.000 5:x100,000
s V| (ig) | Mottt | PodwtlNo. 151 wp | 15 | B |yl RA | YR | gl c|s|m|P|s|oln|alvwlwlm|y 521 or
3
(Nfort) mla Tl ™ sra s s aa 2223|3333
381 %2438 %6006 1 405 | R19426 Foriaaions | 7| 203.5] a752| 20 U | L|15%0| 247 [1054] 146 | 37 | 3 [ 1 | 18] o | 2| 2 | 1 | 26 |2008
pli509| 249 (1048 120 a3 | 3 | 1 J1e|l o[ 1] 2] 1|38
% 243 x 6006 1 4445 | RIIZ6 Fol1asions | 7| 2035) 4752 20 U | L|15%| 247 (1,054l 146 | 37 | 3| 1 |19 0] 2] 2|1 |36]|208
Pl150 244 [1oa| 129 3 | 3 | 1 |19l o | 1|2 |1 ] 3
X 243 % 6005 1 4445 | R19426 FC11381101 o | T | 300.2 | 475.7| 29 U | L|1590| 247 (1084|146 | 37 | 3| 1 [1w9] o | 2] 2] 1|36 |2008
plisoe| 249 108l 129 B3| 3| 1 |w|lof|1|2]1]326
1 % 2408 % 606 i 445 | RIM26 | FCH38102 ¢ | T 3002 (4757 20 U | L 1500|247 (1054 1a6 | a7 | 3|1 |19 of 2] 2] 1|36 |2008
p|1509| 244 (1048|120 | @3 | 3| 1t [w| o | 1| 2| 1]36
3.1 x 2438 % 6006 1 4445 | R1oazs | FCnzgiios | T| 3002|4757 29 U | L 1500|247 1054 146 37 | 3| 1 |19l o 2| 2] 1| 38 |200
P 1500 244 1048 120 a3 | 3 | 1 |19 o 1] 2] 1|36
251 X 24081 6006 1 a5 | Aoz | Fovissnor | 7| 3002|4757 20 U | L 1590|247 [105a[ 146 | 37 | 3| 1 [1@] 0| 2| 2| 1 | 362008
pl1509| 244 (1048|129 | 33 | 3| 1 || o | 1| 2| 1]
1 4,405 | RIMZG Fori43o00t | T | 293.5] a75.2| 29 U | t|1500| 247 [1054) 146 | 37 | 3 | 1 [19] o] 2| 2| 1| 362008
P 1599 244 (1048 120 a3 | 3 | 1 1w a | 1| 2| 1]
1 4445 | R19I26 FCH1436002 e | T | 293.5) 4752 29 U | L1590 247 {1054 146 | 37 | 3| 1 [1e| o] 2| 2] 1|36 |2008
p 1599 244 (1048 120 33| 3| 1 sl o | 1| 2|1 ]|a
- on — 1:Top, Mtiddie, B:Boltom
on Transverse, Gauge length:200mm (Rectangular), YP Mtd : 2 (0.29% off-set) 5 (0.5% underload), U (Upper vield point), L (Lower yield point)
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. and fine gr d steel. Basic oxygen process and Vacuum degassing process were applied.= This Mill Test Cerlificale is issued in accordance with EN 10204 Type 3.1
Sgrature
4718 H 52 atel 240 KEHE F2o) f2{8 23 Saisiict, /M..c %.. MN&»J&
Y CERTEY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
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